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Test Report

NO:TBK20220424Lab11801E-B Date:Apr.29, 2022

Applicant: Liaocheng Harman Metal material Co., Ltd.
Address : Room 1204, Building 2, Hongxing Meikailong Xingmei Building, Dongchangfu District,
Liaocheng City, Shandong Province

The following sample was submitted and identified by/on behalf of the applicant as:
Sample Name : Metal screen

Sample Model: H-085

Material material: /

Supplier:/

Manufacturer:/

Sample Receiving Date: Apr.24, 2022

Test Period: Apr.25, 2022 to Apr.28, 2022

Test Requirements/:
According to the customer's requirements and the reference standard: GB / T 2423.17-2008, 72h
neutral salt spray test shall be carried out on the entrusted samples.

Test Result:
Please refer to next pages.
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****For more details please refer to the next page
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Test Report

NO:TBK20220424L.ab11801E-B Date:Apr.29, 2022
Sample Information:

Sample Name Sample Number Sample Appearance Description

Metal screen TBK20220424Lab11801-1# As shown in the figure below
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Pre-test photo

Test Equipment:

Equipment Model Management No. | Date of measurement

Salt mist test box GY-60 J-002-01 2022-08-31

Test Conditions:
1) Test tank temperature:35C

N

) Saturated barrel temperature:47°C
) Concentration of NaCl:50g /L

) pH value: 6.8
)
)
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Spray volume:1.3mL/80cm?/h
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Spray time:72h
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Test Report

NO:TBK202204241L.ab11801E-B Date:Apr.29, 2022
Test Process:

Sample Test condition Salt spray Take Production
receiving setting test photos report

Photos in the test
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Test Report

NO:TBK20220424L.ab11801E-B Date:Apr.29, 2022
Test Result:
After testing, the entrusted sample has no corrosion and no obvious change.
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After test

* % * End of the report * * *
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